


CERAM
Queens Road, Penkhull
Stoke-on-Trent
ST4 7LQ England

Tel: +44 (0)1782 746476
Fax: +44(0) 1782 412331
E-mail: enquiries@ceram.com
www.ceram.com/building

TEST REPORT

Title : **Testing of KeeGuard Roof Edge Protection System with 440-7 Counter Weights to EN 14122-3**

Laboratory No. : **084505-20849**

Client : 
Kee Safety Ltd
1 Boulton Road
Reading
Berkshire
RG2 0NH

For Attention of : **Philip Higgs**

Your Reference : **Kee-Guard with 440-7 counter weights**

Date of Issue : **27th August 2008**

Our Reference : **H/shared/grainger/084505-20849**

Page 1 of 10 Pages

